
 

Water Pollution Control Plant 

Plant Compliance 
 Annual NPDES Report 
 R2-2014-0035 
 

City of Sunnyvale   |   Environmental Services Department 

2017 



 

2017 ANNUAL NPDES REPORT 
City of Sunnyvale 
 

 

 

 

 

 

Prepared for: 

Mr. Bruce Wolfe 

California Regional Water Quality Control Board 

San Francisco Bay Region 

1515 Clay Street, Suite #1400 

Oakland, CA 94612 

 

 

Prepared by: 

City of Sunnyvale 

Environmental Services Department 

Regulatory Programs Division 

P.O. Box 3707 

Sunnyvale, CA 94088-3707 

 

 

 

February 1, 2018 

 







2017 Annual NPDES Report | Table of Contents i 

 

TABLE OF CONTENTS 

I. INTRODUCTION ............................................................................................................. 1 
[...]
Figure 6: Aerial photo of the Oxidation Ponds (highlighted in green) .................................................... 6 

Figure 7: Fixed Growth Reactor distributing wastewater over plastic growth media ......................... 7 

Figure 8: Algae being skimmed off the surface of wastewater in a Dissolved Air Flotation Tank ..... 7 

Figure 9: Dual Media Filters treating wastewater ........................................................................................ 8 

Figure 10: Wastewater being disinfected in the Chlorine Contact Tanks .............................................. 8 

Figure 11: Solids dewatering operation ........................................................................................................ 9 

Figure 12: WPCP Recycled Water distribution piping ............................................................................... 10 

Figure 13: WPCP Wastewater Flow Rate Trends from 2008-2017 ........................................................... 13 

Figure 14: Citywide Potable Water Use and WPCP Influent Flows from 2012-2017 ............................ 14 

Figure 15: Average Monthly Wastewater Flow Rates through the WPCP during 2017 ...................... 15 

Figure 16: CBOD Trends through the WPCP from 2013-2017 ................................................................... 17 

Figure 17: CBOD Loading Rates and Total Effluent Discharged from 2013-2017 ................................ 18 

Figure 18: TSS Trends through the WPCP from 2013-2017 ......................................................................... 20 

Figure 19: TSS Loading Rates and Total Effluent Discharged from 2013-2017 ...................................... 21 

Figure 20: Ammonia Trends at the WPCP from 2013-2017 ...................................................................... 23 

Figure 21: Ammonia Loading Rates and Total Effluent Discharged from 2013-2017 ......................... 24 

Figure 22: Nitrogen Trends at the WPCP from 2013-2017 ......................................................................... 27 

Figure 23: Phosphorous Trends at the WPCP from 2013-2017 ................................................................. 28 

Figure 24: Influent Concentrations, Potable Water Use, and Influent Flows from 2012-2017 ........... 31 

Figure 25: Concentrations of Common Metal Pollutants at the WPCP during 2017 .......................... 34 

Figure 26: Concentrations of Common Metal Pollutants at the WPCP during 2017 .......................... 35 

Figure 27: Concentrations of Common Organic Pollutants at the WPCP during 2017 ..................... 35 

Figure 28: Common Physical Parameters at the WPCP from 2013-2017 .............................................. 36 

Figure 29: Effluent Enterococcus Measurements at the WPCP from 2013-2017 ................................. 37 

Figure 30: Thalassiosira pseudonana ........................................................................................................... 37 

Figure 31: Effluent Mercury Concentrations and Loading Rates during 2017 ..................................... 41 

Figure 32: View of WPCP looking east ......................................................................................................... 52 

Figure 33: RMP monitoring stations in Guadalupe Slough and the NASA/Ames Boat Ramp .......... 66 

Figure 34: WPCP Staff collecting receiving water samples from station C-1-3 ................................... 67 



iv List of Figures and Tables| 2017 Annual NPDES Report 

 

LIST OF TABLES 

Table 1: Effluent Monitoring Sample Results for Standard Parameters in 2017 ................................... 32 

Table 2: Summary of Chronic Toxicity Testing Results for WPCP Effluent during 2017 ........................ 38 

Table 3: Summary of SCWP Projects, Estimated Costs and Completion Dates .................................. 53 

Table 4: Analytical Results and Significance Determination for Priority Pollutants 2014-2015 .......... 83 

 
 

  

 



2017 Annual NPDES Report | Chapter I - Introduction 1 

 

I. INTRODUCTION 

1.0. BACKGROUND 
The 2017 Annual National Pollutant Discharge Elimination System (NPDES) Report for the City of 
Sunnyvale (City) Water Pollution Control Plant (WPCP) is prepared in accordance with NPDES Permit 
Number CA0037621, San Francisco Bay Regional Water Quality Control Board (RWQCB) Order R2-2014-
0035. This report summarizes the discharge monitoring results from the reporting period of January 1 to 
December 31, 2017, and has been divided into six chapters to address the requirements contained in 
Section V.C.1.f of Attachment G, as well as Provisions VI.C.2 (Effluent Characterization Study and Report) 
and VI.C.4.b (Sludge and Biosolids Management) of the Order. 

San Francisco Bay Mercury and PCBs Watershed Permit 
The City is also subject to Waste Discharge Requirements of the Mercury and PCB Watershed Permit made 
effective January 1, 2013, by the RWQCB under NPDES Permit No. CA0038849, Order No. R2-2012-0096. 
This permit’s annual reporting requirements may be met either in the Annual NPDES Report or through 
participation in a group report submitted by the Bay Area Clean Water Agencies (BACWA). The City chose 
to meet these reporting requirements in the 2017 Annual NPDES Report with the reporting summarized 
in Chapter II, Sections 2.1.4 and Section 2.1.5. 

San Francisco Bay Nutrients Watershed Permit 
The City is also subject to Waste Discharge Requirements of the Nutrient Watershed Permit issued July 1, 
2014, by the RWQCB under NPDES Permit No. CA0038873, Order No. R2-2014-0014. Beginning in 2015, 
by September 1 of each year, the City provides its nutrient information in a separate annual report or 
state that it is participating in a group report submitted by BACWA. The 2017 Group Annual Report was 
prepared and submitted by BACWA on October 1, 2017. Nutrient data are also reported electronically in 
the California Integrated Water Quality System (CIWQS) via monthly Self-Monitoring Reports (SMRs). 

2.0. FACILITY DESCRIPTION 
The City owns and operates the Donald M. Sommers WPCP, located at 1444 Borregas Avenue, Sunnyvale, 
CA 94088 in the lower south bay subembayment of the San Francisco Bay (Figure 1). The WPCP was 
originally constructed in 1956. Over the years, the City has periodically increased treatment capacity as 
Sunnyvale’s population has grown to 149,831 (2017) and has incorporated new technologies in 
wastewater treatment processes to improve effluent water quality. 

Residential, commercial, and industrial wastewater collected from the surrounding service areas, 
including Rancho Rinconada and Moffett Field, enters the WPCP via 283 miles of gravity sewer pipes and 
is subsequently treated to tertiary standards before being discharged to Moffett Channel, tributary to 
South San Francisco Bay via Guadalupe Slough. Five main trunklines convey raw sewage to the WPCP. 
Locations of the various treatment process features and the final effluent outfall are shown in Figure 2 
and are described in more detail in subsequent Sections. 



2 Chapter I - Introduction | 2017 Annual NPDES Report 

 

 

 

 

 

 

Figure 1: WPCP Site Location Map 



2017 Annual NPDES Report | Chapter I - Introduction 3 

 

 
Figure 2: Aerial photo of the various WPCP treatment processes and outfall 



4 Chapter I - Introduction | 2017 Annual NPDES Report 

 

The WPCP is one of 37 Publicly Owned Treatment 
Works (POTWs) that discharge to the San Francisco 
Bay (Figure 3). The average dry weather flow 
design capacity of the WPCP is 29.5 million gallons 
per day (MGD), which also corresponds to the 
permitted capacity. Peak wet weather design 
capacity of the WPCP is 40 MGD. Over the past 10 
years, the highest recorded daily dry weather 
inflow was 16.5 MGD, which occurred on June 15, 
2009, and the highest wet weather inflow was 28.4 
MGD on December 11, 2014.  

2.1. Wastewater Treatment Processes 
The WPCP is comprised of four distinct process 
areas, which include 1) the Headworks and Primary 
Treatment Facilities; 2) Secondary Treatment 
Facilities; 3) Tertiary Treatment Facilities; 4) and 
Solids Processing Facilities. Wastewater entering the WPCP is treated using a combination of physical, 
biological, and chemical processes to remove pollutants according to the process flow diagram shown in 
Figure 4. More detailed Liquids and Solids Process Flow Diagrams are presented in Attachment A. 

The City is in the process of implementing a 20-year Capital Improvement Program (CIP) known as the 
Sunnyvale Clean Water Program (SCWP) that will repair or replace the majority of WPCP facilities to 
address rehabilitation and repair, as well as anticipated treatment needs. Individual CIP projects are 
referenced throughout the report and are described in more detail in Chapter IV. 

Figure 3: POTWs located in the Bay Area 

Figure 4: WPCP Process Flow Diagram. Blue corresponds to liquid and green to solids flows 



2017 Annual NPDES Report | Chapter I - Introduction 5 

 

 Headworks and Primary Treatment 

The Headworks and Primary Treatment Facilities were originally constructed in 1956 to provide influent 
screening/grinding, raw sewage pumping and metering, preaerated grit removal, and primary 
sedimentation. The facilities were expanded several times, most recently in 1984 with the construction of 
the tenth sedimentation basin, grit handling equipment, and the Auxiliary Pump Station (APS).  

Wastewater from the sanitary sewer collection 
system initially enters the Headworks 30 feet 
below grade where Channel Monsters® grind large 
debris prior to pumping the raw sewage into the 
Preaeration Tanks and subsequent Primary 
Sedimentation Basins (Figure 5). Service air is 
injected into wastewater in the Preaeration Basins 
in order to discourage septic conditions and odors, 
and to remove grit (typically inorganic, heavy solids 
such as sand, gravel, coffee, etc.) that could 
otherwise damage downstream pumping 
equipment and accumulate inside anaerobic 
digesters. Aerated wastewater then flows into the 
Primary Sedimentation Basins, where the velocity 
is slowed to allow suspended solids to either rise to the surface (floatable solids/scum) or settle to the 
bottom of the basins (settable solids/sludge). Floatable solids are skimmed off the surface water, while 
settled solids are removed from the bottom of the basins, and pumped to anaerobic digesters for further 
treatment. Refer to Section 2.3 for additional information on solids handling at the WPCP. The clarified 
wastewater (primary effluent) flows over weirs into a pipeline that leads to the Oxidation Ponds where it 
undergoes secondary treatment. Typically, only five of the ten Preaeration Tanks/Sedimentation Basins 
are operated on any given day. 

If the Headworks is unable to handle the entire incoming wastewater flow due to mechanical failure or 
excessive flows, the APS is placed in service to pump the additional wastewater from the collection system 
into the Primary Treatment Facility. The APS consists of a vertical bar screen to collect trash and large 
debris, and an electric motor-driven centrifugal pump to convey screened wastewater into the Primary 
Treatment Facility. 

Construction of new Primary Treatment Facilities, including a new influent pump station and Headworks, 
is currently underway with a projected completion year of 2020 (Chapter IV, Section 3.0). This project will 
also address Title V air regulatory requirements associated with phasing-out three combustion engines 
that power the influent pumps in favor of electric motor-driven pumps. In 2017, the City also continued 
work on an Emergency Flow Management Project that provides a 1 MW trailer-mounted backup diesel 
generator that can be used to power specific areas of the WPCP that experience power outages. The 
generator will power the Headworks and Primary Treatment Facility during outages, with primary effluent 
stored in the Oxidation Ponds until power is restored (Chapter III, Section 4.0). 

Figure 5: Preaeration Tanks and Primary Sedimentation 
Basins 



6 Chapter I - Introduction | 2017 Annual NPDES Report 

 

 Secondary Treatment  

Primary effluent undergoes secondary (biological) treatment through the use of two Oxidation Ponds with 
a combined surface area of 440 acres (Figure 6). The Oxidation Ponds were constructed in their present 
form in 1968, and were originally designed to treat high BOD (biological oxygen demand) loadings during 
the summer canning season. BOD loadings were greatly reduced with the departure of the canneries in 
1983, and the original surface aerators (2,500 hp of total surface aeration capacity) were replaced by 
seven smaller (15 hp) aerators located in the distribution and return channels to supplement aeration 
provided by microalgae and atmospheric diffusion.  

Primary effluent discharged into the Oxidation Ponds is mixed by recirculating pond effluent back into the 
distribution channel at a 4:1 ratio, which in effect creates a single large pond. Ammonia and organic 
material are readily degraded by aerobic and anaerobic bacteria1. The average detention time of the 
Oxidation Ponds is 30-45 days and is dependent on flows, operating depth, and other factors. The 
Oxidation Ponds provide the added benefit of flow equalization for primary effluent so that downstream 
processes can be operated at a near constant flow rate. Flow equalization capacity is a function of pond 
depth but typically ranges from 50 to 100 million gallons (MG). 

The City has been engaged in a long-term pond dredging project since late 2012 to remove solids that had 
accumulated in the Oxidation Ponds (Chapter IV, Section 9.0), thereby recovering lost volume and 
improving overall treatment efficacy. Solids removed from this project are processed on-site before being 
hauled off-site as Class B biosolids. Refer to Section 2.3 of this Chapter for more information on solids 
handling. The City has embarked on a long-term maintenance program to address erosion along the levees 
which delineate the Oxidation Ponds and are essential to their performance (Chapter IV, Section 11.0).  

                                                           

1 Ammonia removal in the Oxidation Ponds is subject to seasonal variability, with the highest removal rates observed in the warmer summer 
months and the lowest in the colder winter months; whereas, BOD removal is less susceptible to the same seasonal fluctuations. 

Figure 6: Aerial photo of the Oxidation Ponds (highlighted in green) 

 



2017 Annual NPDES Report | Chapter I - Introduction 7 

 

Initially, pond effluent is conveyed to Fixed Growth 
Reactors (FGRs), commonly known as trickling 
filters, which provide additional nitrification of 
ammonia. The FGRs are filled with plastic media 
(Figure 7) on which a film of microorganisms 
(biofilm) convert ammonia (NH3) in wastewater to 
nitrate (NO3

-). During the colder winter months, 
the nitrification efficacy of the Oxidation Ponds is 
reduced, and the FGRs provide the majority of 
nitrification needed to meet discharge limitations.  

FGR effluent flows by gravity to the Dissolved Air 
Flotation Tanks (DAFTs), where compressed air and 
polymer are injected to coagulate and flocculate 
biological solids (algae and bacteria) generated 
during treatment in the Oxidation Ponds and FGRs. 
Flocs rise to the water surface, and are skimmed off 
and returned to the Oxidation Ponds (Figure 8). 

The City completed improvements to the DAFTs in 
February 2015, which consisted of equipment and 
concrete repair and rehabilitation on two of the 
four units. Additional repairs and improvements 
were completed in 2017 for the remaining units to 
extend their useful life by at least 10 years. 
Concurrent with upgrades to the recycled water 
facility (Section 2.4), in 2017 one of the four DAFTs 
was reconfigured to allow the flexibility to be 
operated as a dedicated clarifier for continuous 